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EXPLODED VIEW: ENGINE COMMON PARTS L/H SIDE 4.6L G3 FWD QT

DRAWING #: 0G3187 GROUP D
APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION ITEM PART # QTY. DESCRIPTION
M1 O0F9077A 1 TUBE COO LANT 4.6L (FWD) 15 035579 1 BSHG RDCRHEX 1/4 TO 1/8
(1)2 OF7316A 1 ENGINE 46L G3 (FWD) 16 0F2851 1 CONNECTION WATER OUTLET
3 0F2842 8 IGNITION COIL ASSY 17 05782 2 CLAMP HOSE #8 53-1.00
4 0F2843 1 GASKET THERMOST AT HOUSNG G3 3)18 REF 8 SCREW SELFTAPPING 25LONG
5 0D5419 REF  OILFILTER 19 022097 2 WASHERLOCK M6-1/4
6 0G1815A 1 REWORK HARMONIC BALANCER 46L 2 022473 3 WASHERFLAT 1/4ZNC
7 0D3488L 1 BELTSERPENTINE 660" 2 042568 2 SCREW HHC M6-1.0X 20 G8.8
8 0F9505 1 BARB CONNE CTOR 5/8" HOSE POLYE 2 022129 8 WASHERLOCK M8&516
9 065386 1 HOSE COOL 5/81D 100R6 (21”LG) 2 0F4612 1 SENDER OIL PRESSURE 1/8"NPT
10 0F2844 1 THERMOSTAT ASSY % 0E9863A 1 ALTERNATOR DCW/OUT PULLEY
11 0D8028 2 PULLEY GROOVED ENGINE IDLER % 022145 10 WASHER FLAT 5/16:M8 ZINC
(1)14 0F82028 1 MANIFOLD INTAKE 4.6L G3 (FWD) % 06594 1 GROMMET 15.87 X 31.75X 11
7 0F3216D 1 PULLEY 160 OD DC ALTERNATOR
P 0F3217 1 SPACER DC ALTERNATOR PULLEY
2 0E0502 1 TEMPERAT URE SENDER, DELPHI
0 0F9016 1 BRACKET DC ALTERNATOR 4.6L
@3 060612 1 HARN ENG 4.6L GAS H-100 CPL (USE WITH PROBE
PIN 0E2507)
0H3073 1 HARN ENG G4.6L G3 H-100 CPL (USE WITH PROBE
PIN 0H1827)
3 042914 2 SCREW HHC M81.25X 90 G8.8
% 051731 9 SCREW HHC M81.25X 50 G8.8
)% 022129 10 WASHERLOCK M8-516
1)3% 022145 10 WASHER FLAT 5/16:M8 ZINC
37 043107 3 SCREW HHC M81.25X 25 G8.8
3 064416 1 SCREW HHC M10-1.5X 45 G8.8 FT
Y 022131 2 WASHER FLAT 3/8-M10 ZINC
0 046526 1 WASHERLOCK M10
f 0D8027 4 SCREW WP PULLEY M8-1.25 X 19
Q 0D8025 2 BOLT HEX FLHD M81.25X 28
8 052265 1 SCREW HHC M81.25X 65 G8.8
“ 0F9240 1 TENSIONER AUTO BELT 46L (FWD)
] 0D8029 1 PULLEY ENGINE WATER PUMP
(1) 4 0779% 1 CAP ANTFREEZE RUBBER
& 0F2776A 1 BRACKET, SIGNAL CONDITIONER
8 045772 1 NUT HEX M10-1.5G8 YEL CHR
()4 0E0992A 8 PLUG EXPANSION 14 0.D.
)% 057823 2 CLAMP HOSE #10.56-1.06
@)@ 5  029333A 1 TIE WRAP UL 7.4"X 19" BLK
5 047411 1 SCREW HHC M6-1.0X 16 G8.8
5 0F9381 1 ALTERNATOR STRAP
()5 039253 1 SCREW HHC M81.25X 20 G8.8
(1)55 0034540186 8 SPARK PLUG (PLATINUM) .044 GAP
% 0G08030ST03 1 WELDMENT IDLER BRACKET 4.6L
()57 031919 1 PLUG STDPIPE %8 COUNTERSUNK
5 042909 2 SCREW HHC M81.25X 30 G8.8
5 065661 1 SENSOR CAM G3
) 0F6151 1 CAP RUBBER
()61 0H0259 1 DECAL EPASTATIONARY EMERGENCY

REVISION: H-4115-F
DATE: 3/30/09

(1) NOTE:
(2) NOTE:
(3) NOTE:

(4) NOTE:

PART OF ENGINE MAKE P/N 0G3186.
IIN51 IS FOR HOLDING SENSOR TO IN 47.
PART IS INCLUDEDWITHI/N 14.
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